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EQUIPMENT Internet Stick

BRAND NAME Nokia

MODEL NAME CS-10

FCCID PYARD-7

ICID 661V-RD7

STANDARD A7 CFR Part 2, 22(H), 24(E)

RSS-132 Issued 2, RSS-133 Issued 4
PCS Licensed transmitter (PCB)
GSM850 : 824.2 ~ 848.8 MHz /

869.2 ~ 893.8 MHz

GSM1900 : 1850.2 ~1909.8 MHz /
1930.2 ~ 1989.8 MHz

WCDMA Band V : 826.4 ~ 846.6 MHz /
871.4 ~891.6 MHz

GSMB850(GPRS) : 0.80 W

GSMB850(EDGE) : 0.30 W

GSM1900(GPRS) : 0.31 W

GSM1900(EDGE) : 0.34 W

WCDMA Band V : 0.08 W

GPRS : 248KGXW

EDGE : 260KG7W

WCDMA : 4AM14F9W

Nokia Corporation

Elektroniikkatie 10, PO box., Oulu City, 90571. Finland.

CLASSIFICATION
Tx/Rx FREQUENCY RANGE

MAX. ERP/EIRP POWER

EMISSION DESIGNATOR

APPLICANT

The product sample received on Dec. 16, 2008 and completely tested on Dec. 26, 2008. We,
SPORTON INTERNATIONAL INC., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.4-2003 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except

in full.
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SUMMARY OF TEST RESULT

Report - -
: FCC Rule IC Rule Description Limit Result
Section
3.1 §2.1046 N/A Conducted Output Power N/A PASS
RSS-132(4.4) . . < 7 Watts for FCC
3.2 §22.913(a)(2) SRSP-503(5.1.3) Effective Radiated Power (<6.3 Watts for IC) PASS
3.2 §24.232(c) RSS-133 (6.4) Equ[valent Isotropic < 2 Watts PASS
SRSP-510(5.1.2) Radiated Power
§2.1049
3.3 §22.917(a) N/A Occupied Bandwidth N/A PASS
§24.238(a)
§2.1051
RSS-132 (4.5.1)
3.3 §22.917(a) Band Edge Measurement| < 43+10log;o(P[Watts]) | PASS
RSS-133 (6.5.1)
§24.238(a)
§2.1051
RSS-132 (4.5.1) o
3.4 §22.917(a) Conducted Emission < 43+10log;o(P[Watts]) | PASS
RSS-133 (6.5.1)
§24.238(a)
§2.1053 , .
RSS-132 (4.5.1) | Field Strength of Spurious
3.5 §22.917(a) o < 43+10logo(P[Watts]) | PASS
RSS-133 (6.5.1) | Radiation
§24.238(a)
§2.1055 .
RSS-132(4.3) | Frequency Stability for
3.6 §22.355 RSS-133(6.3) | Temperature & Voltage <25 ppm PASS
§24.235
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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE
FG8D1611 Rev. 01 Initial issue of report Dec. 31, 2008
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1 General Description
1.1 Applicant

Nokia Corporation
Elektroniikkatie 10, PO box., Oulu City, 90571. Finland.

1.2 Manufacturer

Nokia Corporation
Elektroniikkatie 10, PO box., Oulu City, 90571. Finland.

SPORTON INTERNATIONAL INC. Page Number : 50f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPOATON LAB.

FCC/IC Test Report

Report No

.. FG8D1611

1.3 Feature of EqQuipment Under Test

Product Feature & Specification

Equipment Internet Stick
Brand Name Nokia
Model Name CS-10

Tx Frequency

GSM850 : 824 MHz ~ 849 MHz
GSM1900 : 1850 MHz ~ 1910 MHz
WCDMA Band V : 824 MHz ~ 849 MHz

Rx Frequency

GSM850 : 869 MHz ~ 894 MHz
GSM1900 : 1930 MHz ~ 1990 MHz
WCDMA Band V : 869 MHz ~ 894 MHz

Maximum Output Power to Antenna

GSMB850 (GPRS 8) : 29.62 dBm
GSM1900 (GPRS 8) : 25.92 dBm
WCDMA Band V (RMC) : 20.66 dBm

Maximum ERP/EIRP

GSM850 (GPRS 8) : 0.80 W (29.03 dBm )
GSM850 (EDGE 8) : 0.30 W ( 24.84 dBm)
GSM1900 (GPRS 8) : 0.31 W ( 24.86 dBm )
GSM1900 (EDGE 8) : 0.34 W ( 25.26 dBm )
WCDMA Band V (RMC) : 0.08 W ( 19.08 dBm )

Type of Modulation

Antenna Type Fixed Internal Antenna
HW Version 1.2
SW Version 2.2
Mechanical Version 2.0
GPRS / EGPRS Multi-slot Class 10
GSM / GPRS : GMSK
EDGE : 8PSK

WCDMA : QPSK
HSDPA : QPSK / 16QAM
HSUPA : BPSK

Type of Emission

GPRS : 248KGXW
EDGE : 260KG7W
WCDMA : 4M14FOW

EUT Stage

Production Unit

Remark: The RF power of GPRS/EDGE multi-slot class 8 is larger than GSM and GPRS/EDGE multi-slot

class 10, so all the test cases were performed in GPRS/EDGE multi-slot class 8 mode.

Accessories List:

Accessories Specification
Brand Name Nokia
USB Cable Model Name CA-150D
Signal Line Type 0.24 meter non-shielded cable with ferrite core
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.
2. For accessories equipped with this EUT, please refer to the appendix of the external photo.
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1.4 Testing Site

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1° Rd., Hwa Ya Technology Park,

Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C

TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site No.

Sporton Site No.

FCCI/IC Registration No.

THO2-HY 03CHO7-HY

TW1022/4086B-1

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ Preliminary Guidance for Receiving Applications for Certification of 3G Device. May 9, 2006.
¢+ 47 CFR Part 2, 22(H), 24(E)
+ ANSI C63.4-2003
+ ANSI/TIA/EIA-603-C-2004
+ IC RSS-132, RSS-133

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B

(DoC), recorded in a separate test report.

1.6 Ancillary Equipment List

Item |Equipment Trade Name |Model No. FCCID |Data Cable[Power Code
1. |[System Simulator |R&S CMU200 N/A N/A Unshielded, 1.8m
. AC I/P: Unshielded, 1.2 m
2. Notebook HP Presario V3000 |N/A N/A DC O/P: Shielded, 1.8 m
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is as follows:

1. 30 MHz to 9000 MHz for GSM850 and WCDMA Band V

2.  30MHz to 19000 MHz for GSM1900.

Test Modes
Band Radiated TCs Conducted TCs

- . ) - )

GSM 850 GPRS L.|nk + USB Cable V\{Ith NB GPRS L!nk
B EDGE Link + USB Cable with NB B EDGE Link
- ) ) - )

GSM 1900 GPRS L.mk + USB Cable W.Ith NB GPRS Ll.nk
B EDGE Link + USB Cable with NB B EDGE Link

WCDMA BandV | @ WCDMA Link + USB Cable with NB | @ WCDMA Link

Remark: The RF power of GPRS/EDGE multi-slot class 8 is larger than GSM and GPRS/EDGE multi-slot
class 10, so all the test cases were performed in GPRS/EDGE multi-slot class 8 mode.

2.2 Connection Diagram of Test System

Dipale
Artenna
Motebook
158 Cable * LY
Aclapter System Simulstar
120 YWac fBOHz
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set
to transmit the maximum power on the EUT. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

1. The transmitter output port was connected to base station.
2. Set EUT at maximum power through base station.

3.  Select lowest, middle, and highest channels for each band and different modulation.

3.1.4 Test Setup

a EUT

Base Station
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3.1.5 Test Result of Conducted Output Power

Cellular Band
Frequency Conducted Power
M h |
odes Channe (MHz2) (dBm) (Watts)
128 (Low) 824.2 29.62 0.92
GPRS 8 189 (Mid) 836.4 29.49 0.89
251 (High) 848.8 29.57 0.91
128 (Low) 824.2 25.89 0.39
EDGE 8 189 (Mid) 836.4 25.94 0.39
251 (High) 848.8 25.96 0.39
4132 (Low) 826.4 20.66 0.12
12.2k bps 4182 (Mid) 836.4 20.32 0.11
4233 (High) 846.6 20.38 0.11
4132 (Low) 826.4 20.65 0.12
SﬂgtDeZﬁl 4182 (Mid) 836.4 20.29 0.11
4233 (High) 846.6 20.30 0.11
4132 (Low) 826.4 20.63 0.12
Siitzzﬁ\z 4182 (Mid) 836.4 20.31 0.11
4233 (High) 846.6 20.33 0.11
4132 (Low) 826.4 20.21 0.10
S':Etzzﬁg 4182 (Mid) 836.4 19.83 0.10
4233 (High) 846.6 19.97 0.10
4132 (Low) 826.4 20.14 0.10
HSDPA 4182 (Mid) 836.4 19.65 0.09
Subtest-4 >33 (High) 846.6 19.74 0.09
WCDMA Band v SUPA 4132 (Low) 826.4 18.80 0.08
Subtest-1 4182 (Mid) 836.4 18.30 0.07
4233 (High) 846.6 18.40 0.07
4132 (Low) 826.4 18.20 0.07
sﬂstlé:ﬁz 4182 (Mid) 836.4 17.60 0.06
4233 (High) 846.6 17.90 0.06
4132 (Low) 826.4 19.50 0.09
HSUPA 4182 (Mid) 836.4 19.00 0.08
Subtest-3 -
4233 (High) 846.6 19.30 0.09
4132 (Low) 826.4 18.40 0.07
Sljittézg 4182 (Mid) 836.4 18.00 0.06
4233 (High) 846.6 18.20 0.07
4132 (Low) 826.4 18.20 0.07
Sﬂgtlé:{-\S 4182 (Mid) 836.4 17.90 0.06
4233 (High) 846.6 18.20 0.07
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PCS Band
Frequency Conducted Power
Modes Channel (MHz2) (dBm) (Watts)
512 (Low) 1850.2 25.39 0.35
GPRS 8 661 (Mid) 1880.0 25.68 0.37
810 (High) 1909.8 25.92 0.39
512 (Low) 1850.2 25.54 0.36
EDGE 8 661 (Mid) 1880.0 25.55 0.36
810 (High) 1909.8 25.39 0.35
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3.2 Effective Radiated Power and Effective Isotropic Radiated Power
Measurement

3.2.1 Description of the ERP/EIRP Measurement

ERP/EIRP is measured by substitution method according to
ANSI / TIA/ EIA-603-C-2004. The ERP of mobile transmitters must not exceed 7 Watts and the EIRP
of mobile transmitters are limited to 2 Watts.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The EUT was placed on an non-conductive rotating platform with 0.8 meter height in a
semi-anechoic chamber. The radiated emission at the fundamental frequency was measured at
3 m with a test antenna and a spectrum analyzer with RBW= 3MHz,VBW= 3MHz, and peak
detector settings.

2.  During the measurement, the EUT was enforced in maximum power and linked with a base
station. The highest emission was recorded from analyzer power level (LVL) from the 360
degrees rotation of the turntable and the test antenna raised and lowered over a range from 1
to 4 meters in both horizontally and vertically polarized orientations.

3. Effective Isotropic Radiated Power(EIRP) was measured by substitution method according to
TIA/EIA-603-C. The EUT was replaced by dipole antenna (substitution antenna) at same
location, and then a known power from S.G. was applied into the dipole antenna through a Tx
cable, and then recorded the maximum Analyzer reading through raised and lowered the test
antenna. The correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain -
Analyzer reading. Then the EUT’s EIRP was calculated with the correction factor, EIRP= LVL +
Correction factor and ERP = EIRP — 2.15 .
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3.2.4 Test Setup

RX Antenna
s
i
Ant. feed | T
point i
I— 20 ! 1-4m
T I | |
|t 3m —_—
80cm ! |
1

Ground Plane

O
O
Base Station Spectrum Analyzer ! Receiver
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3.2.5 Test Result of ERP

GSM850 (GPRS) Radiated Power ERP

Horizontal Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
824.2 -6.61 33.02 24.26 0.27
836.4 -6.30 35.06 26.61 0.46
848.8 -5.63 36.81 29.03 0.80

Vertical Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
824.2 -14.73 35.83 18.95 0.08
836.4 -14.72 35.21 18.34 0.07
848.8 -12.94 36.01 20.92 0.12

* ERP = LVL (dBm) + Correction Factor (dB) — 2.15

GSM850 (EDGE) Radiated Power ERP

Horizontal Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
824.2 -10.10 33.02 20.77 0.12
836.4 -10.04 35.06 22.87 0.19
848.8 -9.82 36.81 24.84 0.30

Vertical Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
824.2 -17.83 35.83 15.85 0.04
836.4 -18.49 35.21 14.57 0.03
848.8 -17.96 36.01 15.9 0.04

* ERP = LVL (dBm) + Correction Factor (dB) — 2.15
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WCDMA Band V Radiated Power ERP

Horizontal Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
826.4 -13.78 33.02 17.09 0.05
836.4 -15.94 35.06 16.97 0.05
846.6 -15.58 36.81 19.08 0.08

Vertical Polarization

Frequency LVL Correction Factor ERP ERP
(MHz) (dBm) (dB) (dBm) (W)
826.4 -22.25 35.83 11.43 0.01
836.4 -23.30 35.21 9.76 0.01
846.6 -22.38 36.01 11.48 0.01

* ERP = LVL (dBm) + Correction Factor (dB) — 2.15
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3.2.6 Test Result of EIRP

GSM1900 (GPRS) Radiated Power EIRP

Horizontal Polarization

Frequency LVL Correction Factor EIRP EIRP
(MHz) (dBm) (dB) (dBm) (W)
1850.2 -22.68 44.09 21.41 0.14
1880.0 -21.52 45.42 23.90 0.25
1909.8 -18.45 43.31 24.86 0.31

Vertical Polarization

Frequency LVL Correction Factor EIRP EIRP
(MHz) (dBm) (dB) (dBm) (W)
1850.2 -25.46 47.38 21.92 0.16
1880.0 -25.95 47.52 21.57 0.14
1909.8 -24.22 46.57 22.35 0.17

* EIRP = LVL (dBm) + Correction Factor (dB)

GSM1900 (EDGE) Radiated Power EIRP

Horizontal Polarization

Frequency LVL Correction Factor EIRP EIRP
(MHz) (dBm) (dB) (dBm) (W)
1850.2 -21.05 44.09 23.04 0.20
1880.0 -20.16 45.42 25.26 0.34
1909.8 -18.16 43.31 25.15 0.33

Vertical Polarization

Frequency LVL Correction Factor EIRP EIRP
(MHz) (dBm) (dB) (dBm) (W)
1850.2 -23.10 47.38 24.28 0.27
1880.0 -24.45 47.52 23.07 0.20
1909.8 -23.68 46.57 22.89 0.19

* EIRP = LVL (dBm) + Correction Factor (dB)
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3.3 Occupied Bandwidth and Band Edge Measurement

3.3.1 Description of Occupied Bandwidth and Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.

3.3.3 Test Procedures

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The 99% and 26 dB occupied bandwidth (BW) of the low, middle and high channels for the
highest RF powers were measured.

3. The band edges of low and high channels for the highest RF powers were measured. Setting
RBW as roughly BW/100.

4. The RBW was replaced by 10 kHz, due to the spectrum analyzer IF-Filter including an excess
of the limit. A worst case correction factor of 10 log (1% BW/measurement RBW) was

implemented.

3.3.4 Test Setup

Fower Divider

Base Station
C 1] EUT

i

Spectrum Analyzer
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

3.3.5 Test Result (Plots) of Occupied Bandwidth

Band : GSM 850 Power Stage : | High
Test Mode : | GPRS Link

99% Occupied Bandwidth Plot on Channel 189
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26dB Bandwidth Plot on Channel 189
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FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM 850

Power Stage :

High

Test Mode : EDGE Link

99% Occupied Bandwidth Plot on Channel 189
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

26dB Bandwidth Plot on Channel 189
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM 1900

Power Stage :

High

Test Mode : | GPRS Link

99% Occupied Bandwidth Plot on Channel 661
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

26dB Bandwidth Plot on Channel 661

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz 18.35 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.879952000 GHz
30 Offket 19[2 dB ndB [TL] 26}00 dB
BW 310[.000000000 kHz
- 1 Temp_ 1| [T1 ndB]
-8(28 dBm
1 PK]
NL‘/\'W 1879846000 GHz
i L10 A

[T ndB} LVL

W w\ Temp
-7104 dBm
L -880156p00 GHz

; ¥
B w‘ﬂh' v‘\w\ﬂlﬁh ~

a0 v

-—60

N

-70

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 25.DEC.2008 18:22:23

SPORTON INTERNATIONAL INC. Page Number : 23 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band :

GSM 1900

Power Stage :

High

Test Mode :

EDGE Link

99% Occupied Bandwidth Plot on Channel 661
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

26dB Bandwidth Plot on Channel 661
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : WCDMA Band V Power Stage : | High

Test Mode : | WCDMA Link

99% Occupied Bandwidth Plot on Channel 4182
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

26dB Bandwidth Plot on Channel 4182
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

3.3.6 Test Result (Plots) of Conducted Band Edges

Band : GSM850 Power Stage : | High
Test Mode : | GPRS Link

Lower Band Edge Plot on Channel 128
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Higher Band Edge Plot on Channel 251
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850

Power Stage : | High

Test Mode : EDGE Link

Lower Band Edge Plot on Channel 128
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Higher Band Edge Plot on Channel 251
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM1900

Power Stage :

High

Test Mode : | GPRS Link

Lower Band Edge Plot on Channel 512
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Higher Band Edge Plot on Channel 810
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band :

GSM1900

Power Stage : | High

Test Mode :

EDGE Link

Lower Band Edge Plot on Channel 512
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Higher Band Edge Plot on Channel 810
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Band : WCDMA Band V Power Stage : | High
Test Mode : | WCDMA Link
Lower Band Edge Plot on Channel 4132
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Higher Band Edge Plot on Channel 4233

Ref 30 dBm

*Att 30 dB

*RBW 100 kHz
*VBW 100 kHz
*SWT 300 ms

Marker 1 [T1 ]
-27.04 dBm
849.010000000 MHz

30 Offset 18[2 dB

-20

LVL

--10

D1 -13 (dBm

30

3DB

| -20

--50

-—60

-70

Center 849 MHz

Date: 26.DEC.2008 02:31:45

Ref 30 dBm

*Att 30 dB

500 kHz/

*RBW 100 kHz
*VBW 300 kHz
*SWT 300 ms

Span 5 MHz

Marker 1 [T1 ]
-26.18 dBm
849.000000000 MHz

30 Offset 18[2 dB

LVL

--10

D1 -13 (dBm

SWH 10 |of ip

30

3DB

| -20

-—50

-—60

-70

Center 849 MHz

Date: 25.DEC.2008 23:40:11

500 kHz/

Span 5 MHz
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

3.3.7 Test Result (Plots) of Radiated Band Edges

Band : GSM850 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal

Remark : Lower Band Edge Plot on Channel 128
Data: 1
40 Leasel (dBm) Date: 2008-12-24
PART22H BANDEDGE
-25
1
-80
8235 823.7 8239 824.1 8243 g24.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : LF-EIRP{020719)-H HORIZONTAL
Project : Fz3ED1611
Ower Limit Read
Freq Lewel Limit Line Lewel Factor Remark
HHz dBn dB dBm dBm dB
1 @ 824 .00 -33.90 -Z0.90 -13.00 -37.21 3.31 Pealk
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Higher Band Edge Plot on Channel 251

Date: 2008-12-24

Data: 3
Level (dBm)
30

PART22H BANDEDGE
-25
-80
848.5 848.7 848.9 849.1 849.3 849.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : LF-EIRF(020719)-H HORIZOHTAL
Project : Fz3ED1611
Ower Limit Read
Freq Lewel Limit Line Lewel Factor Remark
Miz dEn dB dBm dBm dB
1 @ 849 .00 -33.40 -Z0.40 -13.00 -36.94  3.54 Peak
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Lower Band Edge Plot on Channel 128
Data: 2
40 Level (dBm) Date: 2008-12-24
PART22H BANDEDGE
-25
1
=0 823.5 823.7 8239 824.1 824.3 824.5
Trace: (Discrete) Eraguency {MHz)
Site : O3CHO?-HY
Condition : LF-EIRP{080719)-V VERTICAL
Project : Fz3ED1611
Over Limit  Read
Freq Lewel Limit Line Lewel Factor Remark
MKz dBn dB dBn dBn dB
1 @ 824 .00 -33.98 -Z0.98 -13.00 -38.28 4.30 Pealk
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TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7




ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Higher Band Edge Plot on Channel 251
Da;z:fml (dBm) Date: 2008-12-24

PART22H BANDEDGE

-25

2 848.5 848.7 848.9 849.1 849.3 849.5

Frequency (MHz)

Trace: (Discrete)
Site : D3CHO7-HY
Condition : LF-EIRP(0807159)-¥ VERTICAL
Project : Fz3ED1611

Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark

MHz dBn dB d B d B dB

1 @ 840.02 -35.12 -Z2.12 -13.00 -39.58 4 .46 Pealk
SPORTON INTERNATIONAL INC. Page Number : 41 of 138
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Lower Band Edge Plot on Channel 128
Data: 1
30 Leve! (dBm) Date: 2008-12-24
PARTZ2H BANDEDGE
1
-25
-80
8235 823.7 823.9 824.1 824.3 824.5
Trace: (Discrete) breguency (M)
Jite : 03CHO?-HY
Condition : LF-EIRP(02071%)-H HORIZONTAL
Project - FEEDALL
Owver Limit  Read
Freq Lewel Limit Line Lewel Factor Remark
MKz dBn dB dBn dBn dB
1 @ 824 .00 -Z0.69 -T.68 -13.00 -24.00  3.31 Peak

SPORTON INTERNATIONAL INC.
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal

Remark :

Higher Band Edge Plot on Channel 251

Date: 2008-12-24

Data: 3
Level (dBm)
30

PART22H BANDEDGE

e

-25

80

T g48.5 848.7 848.9 849.1

Trace: (Discrete) Eraguency {MHz)

Site : 03CHO7-HY
Condition : LF-EIRP(028071%)-H HORIZONTAL
Project : Fz3ED1611

Owver Limit  HRead

Freq Lewel Limit Line Lewel Factor Remark

849.3 849.5

MHz dBn dB d B d B dB
| @ 849.00 -22.12 -9.12 -13.00 -Z5.66

3.54 Pealk
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Lower Band Edge Plot on Channel 128
Data: 2
45 Level (dBm) Date: 2008-12-24
PART22H BANDEDGE
25
806535 823.7 823.9 824.1 824.3 824.5
Trace: (Discrete) Eraguency {MHz)
Site : O3CHO7-HY
Condition : LF-EIRP{0S0719)-V VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 824 .00 -25.74 -12.74 -13.00 -30.05 4.30 Peak
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM850 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Higher Band Edge Plot on Channel 251
Data: 4
45 Level (dBm) Date: 2008-12-24
PART22H BANDEDGE
1
25
805185 848.7 848.9 8490.1 8490.3 849.5
Trace: (Discrete) Eraguency {MHz)
Site : O3CHO7-HY
Condition : LF-EIRP{0S0719)-V VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 @ 849,02 -23.22 -10.22 -13.00 -27.68 4 .46 Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Lower Band Edge Plot on Channel 512
Data: 1
30 Leve! (dBm) Date: 2008-12-24
PARTZ4E BANDEDGE
1
-25
80 f5a05 1849.7 1849.9 1850.1 1850.3 1850.5
Trace: (Discrete) breguency (M:)
Jite : O3CHO?-HY
Condition : HF-EIRP(020304) HORIZOMTAL
Project - FEEDALL
Owver Limit  Read
Freq Lewel Limit Line Lewel Factor Remark
MKz dBn dB dBn dBn dB
1 @ 1849 98 -23.01 -10.01 -13.00 -31.80 8.79 Pealk
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Higher Band Edge Plot on Channel 810
Data: 3
40 Level (dBm) Date: 2008-12-24
PART24E BANDEDGE
1
-25
it 1909.5 1909.7 1909.9 1910.1 1910.3 1910.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : HF-EIRP(020306) HORIZONT AL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
HHz dBn dB dBm dBm dB
1 @ 191002 -22.58 -9.58 -13.00 -31.72  9.14 Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Lower Band Edge Plot on Channel 512
Data: 2
4 Level (dBm) Date: 2008-12-24
PARTZ24E BANDEDGE
1
25
80 Jga05 1849.7 1849.9 1850.1 1850.3 1850.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : HF-EIRP(080304) VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 1849 .98 -23.85 -10.85 -13.00 -34.95 11.09 Peak
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : GPRS Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Higher Band Edge Plot on Channel 810
Data: 4
4 Level (dBm) Date: 2008-12-24
PART24E BANDEDGE
1
25
80 J5005 1900.7 1900.9 1910.1 1910.3 1910.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : HF-EIRP(080304) VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 @ 1910.02 -20.73 -T.73 -13.00 -32.19 11.47 Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Lower Band Edge Plot on Channel 512
Data: 1
30 Leve! (dBm) Date: 2008-12-24
PARTZ4E BANDEDGE
-25
80 f5a05 1849.7 1849.9 1850.1 1850.3 1850.5
Trace: (Discrete) breguency (M:)
Jite : O3CHO?-HY
Condition : HF-EIRP(020304) HORIZOMTAL
Project - FEEDALL
Owver Limit  Read
Freq Lewel Limit Line Lewel Factor Remark
MKz dBn dB dBn dBn dB
1 @ 1849 98 -17.34 -4.34 -13.00 -26.13  8.79 Pealk
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SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Higher Band Edge Plot on Channel 810
Data: 3
40 Level (dBm) Date: 2008-12-24
PART24E BANDEDGE
-25
e 1909.5 1909.7 1909.9 1910.1 1910.3 1910.5
Trace: (Discrete) Frequency{MHz)
Site : O3CHO?-HY
Condition : HF-EIRP(080306) HORIZONTAL
Froject : Fz3ED1611
Ower Limit  Head
Freq Lewel Limit Line Lewel Factor Bemark
MHz dBn dB dBn dBn dB
1 @ 191000 -27.04 -14.04 -13.00 -36.17  9.14 Peak
SPORTON INTERNATIONAL INC. Page Number : 51 0f 138
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Lower Band Edge Plot on Channel 512
Data: 2
45 Level (dBm) Date: 2008-12-24
PART24E BANDEDGE
1
25
80 Jga05 1849.7 1849.9 1850.1 1850.3 1850.5
Trace: (Discrete) Eraguency {MHz)
Site : O3CHO7-HY
Condition : HF-EIRP{020306) VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 @ 1850.00 -22.83 -9.83 -13.00 -33.92 11.09 Peak
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : GSM1900 Temperature : 21~23°C
Test Mode : EDGE Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Higher Band Edge Plot on Channel 810
Data: 4
45 Level (dBm) Date: 2008-12-24
PART24E BANDEDGE
25 1
80 J5005 1900.7 1909.9 1910.1 1910.3 1910.5
Trace: (Discrete) Eraguency {MHz)
Site : O3CHO7-HY
Condition : HF-EIRP{020306) VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
MHz dBn dB dBn dBn dB
1 @ 1910.01 -28.15 -15.15 -13.00 -39.62 11.47 Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : WCDMA Temperature : 21~23°C
Test Mode : RMC Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Lower Band Edge Plot on Channel 4132
ata: 1
30 Leve! (4Bm) Date: 2009-01-05
PARTZ2H BANDEDGE
s WMW
B0 g715 822.5 8235 824.5 8255 826.5
Trace: (Discrete) breguency (M)
Site : 03CHO?-HY
Condition : LF-EIRP(02071%)-H HORIZONTAL
Project - FZED1ALL
Ower Limit  Read
Freq Lewel Limit Line Lewel Factor Bemark
MHz dBn dB dBn dBn dB
1 @ 824.00 -16.18 -3.1%8 -13.00 -19.49  3.31 Peak
SPORTON INTERNATIONAL INC. Page Number : 54 0f 138
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : WCDMA Temperature : 21~23°C
Test Mode : RMC Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Horizontal
Remark : Higher Band Edge Plot on Channel 4233
Data: 3
40 Level (dBm) Date: 2009-01-05
M‘—ﬂ\\ T e
e MWW“M
it 846.5 8475 848.5 849.5 850.5 851.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : LF-EIRF(020719)-H HORIZONTAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
HHz dBn dB dBm dBm dB
1 849.00 -16.65 -3.65 -13.00 -20.20  3.54 Peak
SPORTON INTERNATIONAL INC. Page Number : 55 0f 138
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : WCDMA Temperature : 21~23°C
Test Mode : RMC Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Lower Band Edge Plot on Channel 4132
Data: 2
40 Level (dBm) Date: 2009-01-05
PART22H BANDEDGE
95 MMW
it 8215 8225 8235 8245 825.5 B826.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : LF-EIRP{080719)-¥ VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
HHz dBn dB dBm dBm dB
1 824 .00 -17.47 -4 .47 -13.00 -21.77 4 .30 Pealk
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SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Band : WCDMA Temperature : 21~23°C
Test Mode : RMC Link Relative Humidity : |49~51%
Test Engineer : |Kay Wu Polarization : Vertical
Remark : Higher Band Edge Plot on Channel 4233
Data: 4
40 Level (dBm) Date: 2009-01-05
W\\ N T P Epoe
25 LMMM
it 846.5 8475 848.5 849.5 850.5 851.5
Trace: (Discrete) Eraguency {MHz)
Site : D3CHO7-HY
Condition : LF-EIRP{080719)-¥ VERTICAL
Project : Fz3ED1611
Owver Limit  HRead
Freq Lewel Limit Line Lewel Factor Remark
HHz dBn dB dBm dBm dB
1 849.00 -18.82 -5.82 -13.00 -23.28 4 .46 Pealk
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

3.4 Conducted Emission Measurement

3.4.1 Description of Conducted Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.

3. The conducted spurious emission for the whole frequency range was taken.

3.4.4 Test Setup

Fower Divider

Base Station
C 1] EUT

i

Spectrum Analyzer

SPORTON INTERNATIONAL INC. Page Number : 58 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

3.4.5 Test Result of Conducted Emission

Band : GSM850 Channel : CH128
Test Mode : | GPRS Link
Conducted Emission Plot between 30M-1G
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -33.56 dBm
Ref 35 dBm “Att 30 dB SWT 500 ms 794 360000000 MHz
Offset 182 dB Marker| 1 [T1
30 915 daBm
825[. 400000000 MHz “
1 PR
1EW|
VL
10
Lo
[ -10
D1 -13 dB
--20 30B
[ -30
mewwwwmu Wyl o
[ -40
[ -50
[ -60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.DEC.2008 13:54:50

Conducted Emission Plot between 1GHz ~ 3GHz

SPORTON INTERNATIONAL INC.
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ssanran as.  FCC/IC Test Report Report No. : FG8D1611

<§§> “RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -58.45 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 1.648000000 GHz
0 Offset 20(2 dB Marker| 1 [T1
-44(38 dBm
| 10 2| 472000000 GH
D1 -13 dBm
F-20 LVL
30
[ -40 T
| -50
% 308
IR Yy AT I S P FRWY WIS ey
[ -70
80
L -90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 27.DEC.2008 13:58:32
SPORTON INTERNATIONAL INC. Page Number : 60 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.25 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 3.072000000 GHz
0o Offket 23[2 dB

0
D1 -13 dBm

- PK]

-

LVL

-—30

| -20

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 13:59:23

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.02 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 8.152000000 GHz
0 Offket 26]1 dB

10
D1 -13 dBi
o

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 27.DEC.2008 14:00:50

SPORTON INTERNATIONAL INC. Page Number 1 61 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850 Channel : CH189
Test Mode : | GPRS Link
Conducted Emission Plot between 30M-1G
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -33.85 dBm
Ref 35 dBm “Att 30 dB *SWT 500 ms 988.360000000 MHz
Offset 182 dB Marker| 11[T1
30 9154 dBm
837[.04/00000p00 MHz “

Date:

-10

-—10

D1 -13 dBi

30B

—30

[-40

--60

Start 30 MHz

25.DEC.2008 17:52:35

97 MHz/

Stop 1 GHz

Conducted Emission Plot between 1GHz ~ 3GHz

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number 1 62 of 138
Report Issued Date : Dec. 31, 2008
Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

<§§> “RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -60.51 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 1.672000000 GHz
0 Offset 20(2 dB Marker| 1 [T1
-47(29 dBm
[ -10 2| 512000000 GH
D1 -13 dBm
F-20 LVL
30
[ -40
1
[ -50
> 3DB
;’mb“ V‘VW\WWM ARAANMAARAIMA L Al
[ -70
80
L -90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 25.DEC.2008 17:56:37
SPORTON INTERNATIONAL INC. Page Number 1 63 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.23 dBm

Ref O dBm “Att O dB *SWT 500 ms 3.648000000 GHz

0 Offset 23[2 dB

0
D1 -13 dBm

- PK]

-

LVL

-—30

| -20

--50

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 25.DEC.2008 17:57:32

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.54 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 8.816000000 GHz
0 Offset 26[1 dB
| _10.
D1 -13 [dB
L _20. LVL
30
|40
1
| _so \d
ATy F VY A VGRPIPPR VT NRUps (TS AR YRR ¥. N VT S
3DB
| -60
L-70
[ -80
-—90
-100
Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 25.DEC.2008 17:58:41

SPORTON INTERNATIONAL INC. Page Number : 64 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850 Channel : CH251
Test Mode : | GPRS Link
Conducted Emission Plot between 30M-1G
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -33.55 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 862.260000000 MHz
Offset 18!2 dB Marker| 1 {T1
30 9140 dBm
848[.68p000PO0 MHz “
1 PKI =
TEW]
VL
10
Lo
L -10
D1 -13 (dBi
--20 308
-30
LA AN AN M AVN A A AN AANAAIANIARA AT UAN A AN~ Y AdAb i AA
40
50
60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 13:55:27
Conducted Emission Plot between 1GHz ~ 3GHz
SPORTON INTERNATIONAL INC. Page Number : 65 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Tes

t Report

Report No. : FG8D1611

<§§> “RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -58.05 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 1.696000000 GHz
0 Offset 20(2 dB Marker| 1 [T1
-48[12 dBm
| 10 2| 548000000 GH
D1 -13 dBm
F-20 LVL
30
[ -40
1
| -50
? 308
mMMWMWWM P
[ -70
80
L -90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 27.DEC.2008 13:57:32
SPORTON INTERNATIONAL INC. Page Number : 66 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.74 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 3.120000000 GHz
0o Offket 23[2 dB
| _10
D1 -13 [dBm
- PK]
| 20

LVL

-—30

| -20

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 13:59:53

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.60 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 8.304000000 GHz
0 Offket 26]1 dB
|10
- D1 -13 dBi
1 PK]
| 50

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 27.DEC.2008 14:00:31

SPORTON INTERNATIONAL INC. Page Number 1 67 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



seosron tas.  FCC/IC Test Report Report No. : FG8D1611
Band : GSM850 Channel : CH128
Test Mode : | EDGE Link
Conducted Emission Plot between 30M-1G
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -27.48 dBm
Ref 35 dBm “Att 30 dB *SWT 500 ms 140.580000000 MHz
offset 18|2 dB Marker| 1 [T1 |
130 T 5166 dBm
825[. 400000000 MHz “
1 PK =
LVL
10
Lo
[-10
D1 -13 dB
--20 308
2
L -30
ﬁ”b“ArdJ/ WﬂﬂhV*akaNM*bM\AMA4k4~UwN~4\UUw»~VV¢,~MmL¢M MAPA AT wauvuu;Nkanﬂ*w
[-40
[ -50
[ -60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 14:21:08
Conducted Emission Plot between 1GHz ~ 3GHz
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -54_.62 dBm
Ref O dBm “Att O dB *SWT 500 ms 1.648000000 GHz
o] Offset 20!2 dB Marker| 1 [T1
-53[63 dBm
| _10 472000000 _GHz | I
D1 -13 dBm
1 PK]
20 LVL
L -30
[-40
[ -50 > +
T ] 3DB
;fiM/LA/UwNVMMt,MNVMNVA&AAN#Jme¢¢ﬁ~Mm~wvﬂMw“hNMVUuLAﬁwJN&AM*JA
[-70
[ -80
[ -00
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 27.DEC.2008 14:11:11
SPORTON INTERNATIONAL INC. Page Number . 68 of 138

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : PYARD-7

IC ID : 661V-RD7

Report Issued Date : Dec. 31, 2008

Report Version

: Rev. 01



SPOATON LAB.

FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.47 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 3.152000000 GHz
0o Offket 23[2 dB
| 10
D1 -13 dBm
- PK]
-20 LVL
-—30-
| -420
1
M
i FAVETE EVVP YT PPN SR AT SVURITIN 21 YRS
| -60
| -70
[ -80
-—90
-100

Date:

Start 3 GHz

27_.DEC.2008 14:10:36

400 MHz/

Stop 7 GHz

Conducted Emission Plot between 7GHz ~ 9GHz

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.86 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 8.848000000 GHz
0 Offket 26]1 dB
|10
D1 -13 dBi
20 LVL
-—30-
| -420
1
- A4
AR A PRTS VN FTYR WY W NS AN A AN AR
3DB
| -60
| -70
-—80
[ -00
-100
Start 7 GHz 200 MHz/ Stop 9 GHz

Date:

27_.DEC.2008 14:09:03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number : 69 of 138
Report Issued Date : Dec. 31, 2008
Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Band : GSM850 Channel : CH189
Test Mode : | EDGE Link
Conducted Emission Plot between 30M-1G
® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -22.93 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 148.340000000 MHz
offset 18|2 dB Marker| 1 [T1 |
130 T 5 aBm
837|.0%0000p00 MHz |
1 PK =
VIEV]
LVL
L 10
Lo
L 10
b1 -13 dB
20 /(\ 308
N\MMMW b Mo ™~ L‘W“'N"Vw
1o}
L 50
L 60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 25.DEC.2008 21:44:38
Conducted Emission Plot between 1GHz ~ 3GHz
® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -41.90 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 1.672000000 GHz
0 Offbet 20]2 dB Marker]| 1 [T1
-36[43 dBm
| 10 512000000 GHz |IEM
D1 -13 [dBm
1 PK]
-20 LVL
| 30
1
1o} 2
L 50
3DB
1L??hmﬂn AN oingA Mt o f bt AN AN LA N AT R
L 70
L 80
L 00
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 26.DEC.2008 02:04:09
SPORTON INTERNATIONAL INC. Page Number : 70 of 138

TEL : 886-3-327-3456
FAX : 886-3-328-4978
FCC ID : PYARD-7

IC ID : 661V-RD7

Report Issued Date : Dec. 31, 2008
Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.78 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 3.056000000 GHz
0o Offket 23[2 dB

0
D1 -13 dBm

- PK]

-

LVL

-—30

| -20

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 25.DEC.2008 21:48:25

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.57 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 8.460000000 GHz
0 Offket 26]1 dB

10
D1 -13 dBi
o

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 25.DEC.2008 21:47:47

SPORTON INTERNATIONAL INC. Page Number : 71 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM850

Channel : CH251

Test Mode : EDGE Link

Conducted Emission Plot between 30M-1G

® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -26.72 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 142_520000000 MHz
offset 18|2 dB Marker| 1 [T1 |
130 T 25[ 74 dBm
848|.68P000p00 MHz |IEM
1 PKNEAY
LVL
| 10
Lo
[-10
D1 -13 [dB
20 308
2
L -30
MWWWWNWWL A LVWWM
[-40
--50
[ -60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 14:15:50
Conducted Emission Plot between 1GHz ~ 3GHz
® *RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -55.93 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 1.696000000 GHz
0 Offket 20[2 dB Marker| 1 [T1
-52/38 dBm
[ 10 548000000 cHz |
D1 -13 [dBm
1 PK]
-20 LVL
| -30
[-40
| _s0 1
2
T 30B
[ -60
,~\Ah4,u‘~,;,,wru¢»4ﬁ4‘AJ¢,~1hJM‘4~Aﬂj,,,~k Al WY RV W PRV |
[-70
--80
[ -00
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 27.DEC.2008 14:11:32
SPORTON INTERNATIONAL INC. Page Number : 72 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -51.15 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 3.152000000 GHz
0 Offset 2312 dB
| 10
D1 -13 [dBm
1 PK]
-20 LVL
-30
| -40
1
P
Iav™Menn
Ao AN g it o, Jhismtesn o e i gt PRI
| -60
| -70
| -80
L -90
-100
Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 14:10:05

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.85 dBm

Ref O dBm “Att O dB *SWT 500 ms 8.688000000 GHz

0 Offset 26[1 dB

10
D1 -13 dBi
o

LVL

-—30

| -20

50

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 27.DEC.2008 14:09:26

SPORTON INTERNATIONAL INC. Page Number : 73 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM1900

Channel :

CH512

Test Mode : | GPRS Link

Conducted Emission Plot between 30M-1G

®

“RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
-33.72 dBm

Ref 35 dBm “Att 30 dB “SWT 500 ms 974.780000000 MHz
Offfet 18[2 dB |
| 30
1 PK =
VIEV]
L 10
Lo
-—10
D1 -13 (B
-—20
|30 1
NkwaJu44-JkL*A-AwA/wuhmnkwﬁ*~wwudewﬂdx~kMpu~m~+Ml**¢“*WL-AvN-%LA
1o}
--50
--60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 14:46:27
Conducted Emission Plot between 1GHz ~ 3GHz
® “RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -30.93 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 2.868000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
30 S50 dBm
1/.852000p00 GHz
1 PKI =
VIEV]
L 10
Lo
-—10
D1 -13 (B
-—20
30 2
TN PPN eV NN PR P PIZARL A PR TPV N B, cownre
1o}
L -50
L -60

Start 1 GHz

Date: 27.DEC.2008 14:45:30

200 MHz/

Stop 3 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number
Report Issued Date : Dec. 31, 2008
Report Version

1 74 of 138

: Rev. 01



SPOATON LAB.

FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz
“VBW 3 MHz

Ref O dBm “Att O dB *SWT 500 ms

Marker 1 [T1 ]
-47.88 dBm
3.696000000 GHz

0 Offset 23[2 dB

D1 -13 dBm

LVL

-—30

| -20

50

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 14:41:55

Conducted Emission Plot between 7G-13.6G

® “RBW 1 MHz
“VBW 3 MHz

Ref O dBm “Att O dB *SWT 500 ms

Marker 1 [T1 ]
-42.58 dBm
7.396000000 GHz

0 Offset 26/9 dB

D1 -13 (dB

LVL

-—30

| 401

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 27.DEC.2008 14:40:53

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number : 75 of 138
Report Issued Date : Dec. 31, 2008

Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.60 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 17.098000000 GHz
0 Offset 42[5 dB
| 10
D1 -13 dBm
- PK]
o 1

T WS AT YA SN ST PPN V) ORI VSRS I

--30

| -40

--50

3DB
--60

70

-—80

-—90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 27.DEC.2008 14:39:21

SPORTON INTERNATIONAL INC. Page Number : 76 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM1900

Channel :

CH661

Test Mode : | GPRS Link

Conducted Emission Plot between 30M-1G

®

Ref 35 dBm

*Att 30 dB

“RBW 1 MHz
*VBW 3 MHz
*SWT 500 ms

Marker 1 [T1 ]
-32.53 dBm
148.340000000 MHz

Offfet 18[2 dB |
| 30
MR |20
VIEV]
L 10
Lo
-—10
D1 -13 (B
-—20
L _30 1
4;»u~vu~*N4ul~A»-~ﬁ»A4M~»A~M.~»,~WA~A~ R AAA A A M AA NI ASA A JNMAALM
1o}
--50
L 60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 25.DEC.2008 19:36:11
Conducted Emission Plot between 1GHz ~ 3GHz
® “RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -30.85 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 2.972000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
30 T 5196 dBm
1/.888000p00 GHz
1 PKI =
VIEV]
L 10
Lo
-—10
D1 -13 (B
-—20
2
-—30
FYNERI VT IR BV TV W P PYSR Bl
1o}
--50
L 60
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 25.DEC.2008 19:38:48

SPORTON INTERNATIONAL INC
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number
Report Issued Date : Dec. 31, 2008
Report Version

. 77 of 138

: Rev. 01



SPOATON LAB.

FCC/IC Test Report

Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.48 dBm
Ref 0 dBm “Att O dB “SWT 500 ms 3.776000000 GHz
0o Offket 23[2 dB
| 10
D1 -13 dBm
\/IEW
-20 LVL
I-30.
L -40
1
W%MMWWMWWM -
| -60
| -70
[ -80
[ -00
-100
Start 3 GHz 400 MHz/ Stop 7 GHz
Date: 25.DEC.2008 19:41:15
Conducted Emission Plot between 7G-13.6G
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.58 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 7.541200000 GHz
0 Offket 26]9 dB
|10
D1 -13 dBi
L _20. LVL
-—30-
L -40
1
_ I " A LA " A - MM
A A~ N> TIT = VY YW PPV
3DB
| -60
L -70
-—80
-—90
-100
Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 25.DEC.2008 19:42:09

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number : 78 of 138
Report Issued Date : Dec. 31, 2008
Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.74 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 18.737000000 GHz
0 Offset 42[5 dB
| 10
D1 -13 dBm
- PK]
o 1

WWWNWMMWMWWMW»M o

--30

| -40

--50

3DB
--60

70

-—80

-—90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 25.DEC.2008 19:51:20

SPORTON INTERNATIONAL INC. Page Number : 79 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM1900

Channel :

CH810

Test Mode : | GPRS Link

Conducted Emission Plot between 30M-1G

®

Ref 35 dBm

*Att 30 dB

“RBW 1 MHz
*VBW 3 MHz
*SWT 500 ms

Marker 1 [T1 ]
-31.11
171.620000000

dBm
MHz

Offset 18|2 dB

1 PK]

D1 -13 (dB

-—20

—30

--50

--60

Start 30 MHz

Date: 27.DEC.2008 14:47:05

97 MHz/

Stop 1 GHz

Conducted Emission Plot between 1GHz ~ 3GHz

®

“RBW 1 MHz

Marker 2 [T1 ]

“VBW 3 MHz -30.58 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 2.696000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
130 1 5[I8 dBm
1912000000 GHz
1 PKiEAd
VIEV]
L 10
Lo
L 10
D1 -13 (B
--20
2
| 30 -
4~aAhmM~ww“wWwd¢wuwAﬂ)uuwwuw4meMM/u«m~¢~whﬂvﬂﬂm~¢uvw»Jv-JnLMNvUWW“VWW
1o}
--50
--60

Start 1 GHz

Date: 27.DEC.2008 14:44:34

200 MHz/

Stop 3 GHz

SPORTON INTERNATIONAL INC
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number
Report Issued Date : Dec. 31, 2008
Report Version

: 80 of 138

: Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.24 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 3.160000000 GHz
0 Offset 23[2 dB
| 10
D1 -13 [dBm
- PK]
-20 LVL
|30
|40
f‘;‘é*ﬁw
A
s SETUAYT U NN N DRI VYR NPURTINN PO 7 ST o1, vy JE
| -60
L-70
-—80
-—90
-100
Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 14:42:16

Conducted Emission Plot between 7G-13.6G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.97 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 7.633600000 GHz
0 Offket 26]9 dB

D1 -13 (dB

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 27.DEC.2008 14:40:31

SPORTON INTERNATIONAL INC. Page Number : 81 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.63 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 15.591000000 GHz
0 Offset 42[5 dB
| 10
D1 -13 dBm
- PK]
o 1

MWWNWWM}“WW AL AU e g It My | o

--30

| -40

--50

3DB
--60

70

-—80

-—90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 27.DEC.2008 14:39:42

SPORTON INTERNATIONAL INC. Page Number : 82 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM1900

Channel :

CH512

Test Mode : EDGE Link

Conducted Emission Plot between 30M-1G

®

“RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
-32.83 dBm

Ref 35 dBm “Att 30 dB “SWT 500 ms 111.480000000 MHz
Offfet 18[2 dB |
|30
1 PK =
VIEV]
L10
Lo
[-10
D1 -13 [dB
-—20
| 301
quvaIAN¢“ﬂ~W¢Lme~NM—w\¢4M~AAA*‘ﬁAJV\Ah»wvwhuynaiAmﬂwAJMAdJ”»'VV“A/UJNNAAJLNJ*M
[-40
50
--60

Start 30 MHz

Date: 27.DEC.2008 14:25:54

97 MHz/

Stop 1 GHz

Conducted Emission Plot between 1GHz ~ 3GHz

®

“RBW 1 MHz

Marker 2 [T1 ]

“VBW 3 MHz -30.82 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 2.944000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
30 T 5[40 dBm
1|.852000p00 GHz
1 PKI =
VIEV]
L 10
Lo
--10
D1 -13 (B
--20
2
L 30
Aol LMWMMM T B B R e Bacdiad
1o}
--50
--60

Start 1 GHz

Date: 27.DEC.2008 14:29:36

200 MHz/

Stop 3 GHz

SPORTON INTERNATIONAL INC
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number
Report Issued Date : Dec. 31, 2008
Report Version

: 83 0f 138

: Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.64 dBm

Ref O dBm “Att O dB *SWT 500 ms 3.136000000 GHz

0 Offset 23[2 dB

| 10
D1 -13 dBm

20 LVL

-—30

L -40

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 14:32:29

Conducted Emission Plot between 7G-13.6G

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -47.91 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 13.600000000 GHz
0 Offset 26(9 dB
| 10
D1 -13 (dB
20 LVL
-—30
L -40
[T . WA A 5 Aol
IS VSARANT A Pt AM VU ME AT~
30B
-—60
--70
-80
--90
-100
Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 27.DEC.2008 14:33:19

SPORTON INTERNATIONAL INC. Page Number : 84 0of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -20.81 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 16.449000000 GHz
0 Offset 42[5 dB
| 10
D1 -13 dBm
- PK]
W 1
-20 LVL
S MUV T Ao M b, AN A
|30
| -40
| -50
3DB
| -60
| -70
[ -80
-—90
-100
Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 27.DEC.2008 14:35:06

SPORTON INTERNATIONAL INC. Page Number : 850f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Report No. : FG8D1611

Band : GSM1900

Channel :

CH661

Test Mode : EDGE Link

Conducted Emission Plot between 30M-1G

®

“RBW 1 MHz

Marker 1 [T1 ]

*VBW 3 MHz -30.81 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 140.580000000 MHz
Offfet 18[2 dB |
30
[ A ]
1 PK =
LVL
10
Lo
[ -10
D1 -13 dB
20 308
1
[ -30
MMJMW A AMGAARA A AR ot S AN b n R
[ -40
--50
[ -60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 25.DEC.2008 20:52:29
Conducted Emission Plot between 1GHz ~ 3GHz
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -30.64 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 2.776000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
30 T 519 daBm
1/.880000p00 GHz M
1 PKI =
LVL
10
-0
[ -10
D1 -13 dB
20 308
2
-—30
N VST PR PR Y0 VAT /TP SV i AT IRV R A e
[ -40
[ -50
[ -60
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 25.DEC.2008 20:53:35
SPORTON INTERNATIONAL INC. Page Number : 86 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.62 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 3.112000000 GHz
0 Offset 23[2 dB
| 10
D1 -13 [dBm
- PK
-20 LVL
|30
|40

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 25.DEC.2008 20:54:17

Conducted Emission Plot between 7G-13.6G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.32 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 13.507600000 GHz
0 Offket 26]9 dB

D1 -13 (dB

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 25.DEC.2008 20:54:58

SPORTON INTERNATIONAL INC. Page Number : 87 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -21.38 dBm
Ref O dBm “Att O dB “SWT 500 ms 15.613000000 GHz
0o Offket 42[5 dB

| 10
D1 -13 |dBm
- PK]
o 1

PO SR VP TRV AT "N AT VIR R SYUON D

| -40

--50

3DB
--60

70

-—80

-—90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 25.DEC.2008 20:55:30

SPORTON INTERNATIONAL INC. Page Number : 88 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



FCC/IC Test Report

SPOATON LAB.

Report No. : FG8D1611

Band : GSM1900

Channel :

CH810

Test Mode : EDGE Link

Conducted Emission Plot between 30M-1G

®

Ref 35 dBm

*Att 30 dB

“RBW 1 MHz
*VBW 3 MHz
*SWT 500 ms

Marker 1 [T1 ]
-29.82 dBm
171.620000000 MHz

Offfet 18[2 dB |
| 30
[ A ]
1 PK =
LVL
L 10
Lo
-—10
D1 -13 [dB
20 308
1
| _30 v
LMwﬁkﬂthV*LNquA&JJANMN&VU*WJwJ”\hMAW‘WﬂﬁAHHkHV%JﬁvAAAQVk”ww”JA“*PNﬁdWJ”*~AﬂJ
1o}
L 50
L 60
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 14:26:13
Conducted Emission Plot between 1GHz ~ 3GHz
® “RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -30.95 dBm
Ref 35 dBm “Att 30 dB “SWT 500 ms 2.988000000 GHz
Offket 20]2 dB Marker| 1 [T1 |
130 T 561 dBm
1|.908000p00 GHz |IEM
1 PKI =
LVL
L 10
Lo
L 10
D1 -13 [dB
20 308
30 1
AL A A sttt A PN A S A, NorAsant
1o}
--50
--60
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.DEC.2008 14:30:27

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number
Report Issued Date : Dec. 31, 2008
Report Version

: 89 of 138

: Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3G-7G

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -50.95 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 3.152000000 GHz
0 Offset 2312 dB
| 10
D1 -13 [dBm
1 PK]
20 LVL
-30
| -40
1
56
MMMMW LN
i A A A A ANt ) 308
| -60
| -70
| -80
L -90
-100
Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 14:31:45

Conducted Emission Plot between 7G-13.6G

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -47.71 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 13.507600000 GHz
0 Offset 26(9 dB
| 10
D1 -13 (B
| 20 LVL
-30
| -40
1
PR~y A e Al AR ""“‘ML
308
| -60
| -70
| -80
L -90
-100
Start 7 GHz 660 MHz/ Stop 13.6 GHz

Date: 27.DEC.2008 14:33:51

SPORTON INTERNATIONAL INC. Page Number : 90 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 13.6G-19.1G

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.80 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 15.525000000 GHz
0 Offset 42[5 dB
| 10
D1 -13 dBm
- PK]
o 1

wMMf¢hU~hmm“MwﬁuuywwjﬂkvudﬂhwwWM“MMN“Ab%rMJNAwWM*kawk*”MwAm

--30

| -40

--50

3DB
--60

70

-—80

-—90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz

Date: 27.DEC.2008 14:34:45

SPORTON INTERNATIONAL INC. Page Number : 91 0of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Band : WCDMA Band V Channel : CH4132
Test Mode : | WCDMA Link

Conducted Emission Plot between 30M-1G

@ “RBW 1 MHz Marker 2 [T1 ]
“VBW 3 MHz -26.65 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 856.440000000 MHz
30 Offket 18[2 dB Marker| 1 [T1
1 20{79 dBm
| 20 20000000 vHz | BN
1 PK]
= 10 LVL
Lo
-—10
D1 -13 [dB
-—20
2
I 3DB
—30
Nt doAL A | A AP ALt Mt ip A IUAAN \-L,hw»\l/w-m
[-40
--50
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 27.DEC.2008 14:54:36

Conducted Emission Plot between 1GHz ~ 3GHz

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -57.81 dBm

Ref O dBm *Att O dB SWT 500 ms 1.652000000 GHz

0 Offset 20[2 dB

| 10 [ A
D1 -13 (dBm
1 PK]
20 LVL
--30
-40
-50
1 3DB
|60 I

-—70

--80

-100

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.DEC.2008 14:56:58

SPORTON INTERNATIONAL INC. Page Number 1 92 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPOATON LAB.

FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref O dBm “Att O dB *SWT 500 ms

Marker 1 [T1 ]
-51.17 dBm
3.192000000 GHz

0 Offset 23[2 dB

D1 -13 dBm

LVL

-—30

| -20

| -5

-—60

--70

-—80

-—90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 15:01:21

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz
“VBW 3 MHz

Ref O dBm “Att O dB *SWT 500 ms

Marker 1 [T1 ]
-50.11 dBm
8.712000000 GHz

0 Offset 26[1 dB

D1 -13 (dB

LVL

-—30

| -20

3DB
-—60

--70

-—80

-—90

-100

Start 7 GHz 200 MHz/

Date: 27.DEC.2008 15:03:12

Stop 9 GHz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PYARD-7

IC ID : 661V-RD7

Page Number : 93 of 138
Report Issued Date : Dec. 31, 2008
Report Version : Rev. 01



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Band : WCDMA Band V Channel : CH4182
Test Mode : | WCDMA Link

Conducted Emission Plot between 30M-1G

@ *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -34.29 dBm
Ref 30 dBm *Att 30 dB *SWT 500 ms 695.420000000 MHz
30 Offset 18!2 dB Marker| 1 [T1
1 20[30 dBm
| 20 5|_1p0ooopoo vHz |IEN
1 PK]
= 1o LVL
-0
-—10.
D1 -13 (dB
-—20.
30B

--50

-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 25.DEC.2008 23:14:42

Conducted Emission Plot between 1GHz ~ 3GHz

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -59.79 dBm
Ref O dBm *Att O dB *SWT 500 ms 2.960000000 GHz
0 Offset 20(2 dB
| 10 [ A
D1 -13 (dBm
1 PK]
|20 v
--30
1o}
-—50.
1 |308

-—70

--80

-100
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 27.DEC.2008 15:00:07

SPORTON INTERNATIONAL INC. Page Number 1 94 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -51.90 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 3.184000000 GHz
0 Offset 23[2 dB
| 10
D1 -13 [dBm
- PK]
-20 LVL
|30
|40
-5t
M WJ“MWMM-WWM 308
| -60
L-70
-—80
-—90
-100
Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 25.DEC.2008 23:18:13

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.99 dBm
Ref 0O dBm “Att 0 dB *SWT 500 ms 8.232000000 GHz
0 Offset 26(1 dB
| 10
D1 -13 dBi
20 LVL
-—30-
| 40
1
| 5 y
"SI PRIV PRSI IRV PLY W MR VN GVIDVIVIN AV ATV RN TSP
308
| -60
| -70
| -80
L -90
-100
Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 25.DEC.2008 23:18:59

SPORTON INTERNATIONAL INC. Page Number 1 95 0f 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7



SPORTON LAB. FCCI/IC Test Report

Band : WCDMA Band V Channel : CH4233
Test Mode : | WCDMA Link
Conducted Emission Plot between 30M-1G
@ *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -28.56 dBm
Ref 30 dBm *Att 30 dB *SWT 500 ms 817.640000000 MHz
30 Offset 18(2 dB Marker| 1 [T1
1 20}56 dBm
[ 20 48 sghooonoo mHz | I
1 PK]
10 LvL
Lo
L -10
D1 -13 dB
20
2 3DB
| 20 b
ANAAA AL AANAIAARII AL v”“*kh*vhwLAJAA/a/Fv*vbM“VWVLth/ \,4«,~ marhpinei
-40
50
60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 27.DEC.2008 14:55:15
Conducted Emission Plot between 1GHz ~ 3GHz
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -56.16 dBm
Ref O dBm *Att O dB *SWT 500 ms 1.692000000 GHz
0 Offset 20(2 dB
| 10 [ A]
D1 -13 dBm
1 PK]
20 LVL
[ -30
40
50
1
I 3DB
MMW@WM ;AN AAM M At A n
70
80
90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 27.DEC.2008 14:58:24
SPORTON INTERNATIONAL INC. Page Number 1 96 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7

Report No. : FG8D1611




ssanran as.  FCC/IC Test Report Report No. : FG8D1611

Conducted Emission Plot between 3GHz ~ 7GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.82 dBm
Ref 0 dBm “Att 0 dB “SWT 500 ms 3.152000000 GHz
0 Offset 23[2 dB
| 10
D1 -13 [dBm
- PK]
-20 LVL
|30
|40
1
m;a%\d
T Nan LY I THURP R WTH PCYR R PRYI SOPI s ) B,
| -60
L-70
-—80
-—90
-100
Start 3 GHz 400 MHz/ Stop 7 GHz

Date: 27.DEC.2008 15:01:42

Conducted Emission Plot between 7GHz ~ 9GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.74 dBm
Ref O dBm “Att 0 dB “SWT 500 ms 8.672000000 GHz
0 Offset 26[1 dB
| _10.
D1 -13 [dB
20 LVL
30
|40
1
- y
bRt WSSV (W V% VI WP YUY Aoy
3DB
| -60
L-70
[ -80
-—90
-100
Start 7 GHz 200 MHz/ Stop 9 GHz

Date: 27.DEC.2008 15:02:49

SPORTON INTERNATIONAL INC. Page Number 1 97 of 138
TEL : 886-3-327-3456 Report Issued Date : Dec. 31, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PYARD-7
IC ID : 661V-RD7





